
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACION                     C      Mn     P      S      Si     Cu     Cr     Ni     Mo     Alt    V      Cb
164759   ASTM A36/ASME SA36 ED15            0.170  0.840  0.012  0.003  0.120  0.031  0.017  0.028  0.008  0.035  0.002  0.001
264110   ASTM A36/ASME SA36 ED15            0.160  0.830  0.016  0.004  0.120  0.024  0.026  0.022  0.006  0.037  0.003  0.001
360802   ASTM A36/ASME SA36 ED15            0.170  0.860  0.015  0.009  0.120  0.056  0.044  0.037  0.009  0.045  0.002  0.001
COLADA      Ti       B
164759      0.002    0.0002
264110      0.002    0.0002
360802      0.002    0.0003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   L.ELASTICO      R.TENSION       %ELON.          T.ELONG.
164759          3060            95843521        0.2500          66.433(KSI)     79.154(KSI)     28(%)           8
164759          4010            95843571        0.2500          67.636(KSI)     78.157(KSI)     28(%)           8
264110          3010            95704221        0.3750          53.791(KSI)     72.531(KSI)     28(%)           8
264110          3040            95704231        0.3750          56.893(KSI)     73.292(KSI)     24(%)           8
264110          3100            95620061        0.5000          46.207(KSI)     67.687(KSI)     25(%)           8
264110          3120            95620051        0.5000          47.670(KSI)     68.635(KSI)     26(%)           8
360802          3100            95843511        0.2500          67.495(KSI)     79.132(KSI)     26(%)           8
360802          4190            95843531        0.2500          66.769(KSI)     79.609(KSI)     27(%)           8
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)  LARGO(Plg.)     PEDIDO          PARTIDA      ENTREGA
164759          4150            95844111        0.2500          96.0000      240.0000        0000187742      000020       1002321411
164759          4150            95844112        0.2500          96.0000      240.0000        0000187742      000020       1002321411
264110          3010            95704224        0.3750          96.0000      240.0000        0000184641      000040       1002321411
360802          3140            95844091        0.2500          96.0000      240.0000        0000187742      000020       1002321411
360802          3140            95844092        0.2500          96.0000      240.0000        0000187742      000020       1002321411
360802          3180            95844101        0.2500          96.0000      240.0000        0000187742      000020       1002321411
360802          3180            95844102        0.2500          96.0000      240.0000        0000187742      000020       1002321411
COLADA          PLANCHON        NO.PLACA        PED.CLIENTE                    NORMA
164759          4150            95844111        23619                          A-6
164759          4150            95844112        23619                          A-6
264110          3010            95704224        23229                          A-6
360802          3140            95844091        23619                          A-6
360802          3140            95844092        23619                          A-6
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        PED.CLIENTE                    NORMA
360802          3180            95844101        23619                          A-6
360802          3180            95844102        23619                          A-6
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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